
2026
2126
2027
2127

Parts Catalog



INTRODUCTION

This publication is provided solely as a guide for individuals
 who have received METTLER TOLEDO Technical Training in

 servicing the METTLER TOLEDO product.

Information regarding METTLER TOLEDO Technical Training
 may be obtained by writing to:

METTLER TOLEDO
Training Center
P.O. Box 1705

Columbus, Ohio 43216
(614) 438-4400

METTLER TOLEDO RESERVES THE RIGHT TO MAKE
 REFINEMENTS OR CHANGES WITHOUT NOTICE.



PRECAUTIONS

•  READ this manual before operating or
servicing this equipment.

•  ALWAYS REMOVE POWER and wait at least
30 seconds BEFORE connecting or
disconnecting any internal harnesses. Failure
to observe these precautions may result in
damage to, or destruction of the equipment.

•  ALWAYS take proper precautions when
handling static sensitive devices.

•  DO NOT connect or disconnect a load cell
scale base to the equipment with power
connected or damage will result.

•  SAVE this manual for future reference.

•  DO NOT allow untrained personnel to operate,
clean, inspect, maintain, service, or tamper
with this equipment.

•  ALWAYS DISCONNECT this equipment from
the power source before servicing.

•  CALL METTLER TOLEDO for parts,
information, and service.

 

      W ARNING
DISCONNECT ALL POWER

TO THIS UNIT BEFORE
REMOVING THE FUSE

OR SERVICING.

      W ARNING
ONLY PERMIT QUALIFIED PERSONNEL TO

SERVICE THIS EQUIPMENT. EXERCISE CARE

WHEN MAKING CHECKS, TESTS, AND

ADJUSTMENTS THAT MUST BE MADE

WITH POWER ON.

CAUTION
OBSERVE PRECAUTIONS

FOR HANDLING
ELECTROSTATIC

SENSITIVE DEVICES



CONTENTS

IX. PARTS CATALOG.................................................................................................................................11
A. FRONT COVER  (PLASTIC ENCLOSURE)........................................................................................11
B. MISCELLANEOUS HARDWARE........................................................................................................12
C. PCB AND MOUNTING HARDWARE..................................................................................................13
D. TRANSFORMER AND HARNESS ASSEMBLY .................................................................................14
E. TOP COVER AND PLATFORM   -   2026...........................................................................................15
F. TOP COVER AND PLATFORM   -   2126 ...........................................................................................16
G. LOAD CELL AND STEELYARD..........................................................................................................17
H. PLATFORM SUPPORT SPIDER   -   2026.........................................................................................18
I. BASE AND LEVERS   -    2026.............................................................................................................19
J. SPIDER ASSEMBLY  -   2126 .............................................................................................................20
K. MAIN LEVERS,  WHEELS   -   2126 ...................................................................................................21
L. NOSE IRON   -   2026 / 2126...............................................................................................................22





11

IIXX.. PPAARRTTSS  CCAATTAALLOOGG

AA.. FFRROONNTT  CCOOVVEERR    ((PPLLAASSTTIICC  EENNCCLLOOSSUURREE))

REF PART NO. DESCRIPTION QTY

1
2
3
4
5
6
8

B114648 00A
117593 00A
116258 00A
R01771 050
R01948 050

A114659 00A
A114661 00A

Keyboard
Insulator Assembly
Keyboard Clamp
No. 6 Lockwasher
Screw 6-32 x 3/16
Keyboard Overlay
* Front Cover Assembly, (Ram 1)

1
1
1
4
4
1
1



12

BB.. MMIISSCCEELLLLAANNEEOOUUSS  HHAARRDDWWAARREE
(PLASTIC ENCLOSURE)

REF PART NO. DESCRIPTION QTY

4
5
6
7
8
9

R02617 00A
116277 00A
108397 00A
103967 00A
116251 00A
114662 00A

Screw, No. 10 3/8 Plastite
Mounting Bracket
Rubber Foot
Line Cord
Fuse Decal
Holde Plug

1
1
4
1
1
1



13

CC.. PPCCBB  AANNDD  MMOOUUNNTTIINNGG  HHAARRDDWWAARREE
(PLASTIC ENCLOSURE)

REF PART NO. DESCRIPTION QTY

1
2
3

R02858 00A
117591 00A

U114629 00A

Screw, No.6 x 5/16
Flanged Bushing
Main PCB

1
4
1



14

DD.. TTRRAANNSSFFOORRMMEERR  AANNDD  HHAARRNNEESSSS  AASSSSEEMMBBLLYY
(PLASTIC ENCLOSURE)

REF PART NO. DESCRIPTION QTY

1
2
3
5
6
7
8
9
11

P00604 020
R01671 050
P00685 020
102276 00A
R00844 130
R00589 130
R01611 050
114660 00A

A114646 00A

Fuseholder (3AG)
1/2” Lockwasher
.2A Slo-Blo Fuse
Line Filter (Part of 114660 00A)
Screw, 8-32 x 3/8
No.8 Lockwasher
Nut, 8-32
Transformer Harness Assembly
Rear Cover

1
1
1
1
2
2
2
1
1



15

EE.. TTOOPP  CCOOVVEERR  AANNDD  PPLLAATTFFOORRMM      --      22002266

REF PART NO. DESCRIPTION QTY

1
2
3
4
5
6
7
8
9
10

R02254 00A
A119083 00A

R00844 130
119090 00A
080288 00A
R01899 140
116375 00A
R00921 050
R01459 050
R00589 130

Screw, 8-32 x 3/8
Cover, Top
Screw 8-32 x 3/8
Column, Short
Plate, Column
Button, Plug
Platform
Screw, 1/2-13 x 2-1/2
Nut, 1/2 - 13
Washer, Lock #8

2
1
4
1
2
1
1
4
4
2



16

FF.. TTOOPP  CCOOVVEERR  AANNDD  PPLLAATTFFOORRMM      --      22112266

REF PART NO. DESCRIPTION QTY

1
2
3
4
5
6

R00589 130
R02254 00A

A119083 00A
R00844 130
119081 00A
080287 00A

Washer, Lock #8
Screw, 8-32 x 3/8
Cover, Top
Screw 8-32 x 3/8
Column, Tall
Platform

2
2
1
4
1
1



17

GG.. LLOOAADD  CCEELLLL  AANNDD  SSTTEEEELLYYAARRDD

REF PART NO. DESCRIPTION QTY

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19

124626 00A
119088 00A
123741 00A
123742 00A
123743 00A
123744 00A
R01258 050
R01155 13A

A119086 00A
R00433 050
119085 00A
080284 00A

A119082 00A
R02281 00A
119084 00A
R00440 00A
000043 050
119091 00A
119092 00A

Grommet
Harness, Load Cell
Load Cell Assembly, 25lb
Load Cell Assembly, 50lb
Load Cell Assembly, 100 lb
Load Cell Assembly, 200 lb
Screw, 10-32 x 3/8
Screw, 10-32 x 1/2
Hook Assembly
Nut, 5/16 - 18
Rod, Steelyard (2126)
Nose Iron, Hook
Column, Top Channel
Fastener
Rod Column (2126)
Washer, 3/8
Nut, 3/8 - 16
Rod, Column (2026)
Rod, Steelyard (2026)

1
1
1
1
1
1
2
2
1
1
1
1
1
2
2
4
4
2
1



18

HH.. PPLLAATTFFOORRMM  SSUUPPPPOORRTT  SSPPIIDDEERR      --      22002266

REF PART NO. DESCRIPTION QTY

1
2
3
4
5
6
7
8
9
10
11
12
13

116381 00A
R00799 050
R01539 050
R00440 00A
116373 00A
R00433 050
029871 00A
080275 00A
116374 00A
004440 020
080276 00A
080292 00A
102689 00A

Spider Assembly
* Bolt, No. 3/8-16 x 1
* Hex Nut, No. 3/8 - 16
* Lockwasher No. 3/8
* Spider, Right Hand
* Nut, No. 5/16 - 18
* Screw, No. 5/16-18 x 2
* Brace, Bent
* Spider, Left Hand
* Bearing
* Brace, Straight
*  Brace Assembly, Bent
Bubble, Level

1
6
6
6
1
4
2
1
1
4
1
1



19

II.. BBAASSEE  AANNDD  LLEEVVEERRSS      --        22002266

REF PART NO. DESCRIPTION QTY

1
2
3
4
5
6
7

119621 00A
080285 00A
080278 00A
116379 00A
080282 00A

A116385 00A
080280 00A

Base Assembly
Support Fulcrum Hook
Hook Assemby, Long
Lever Assembly, Short
Loop Assembly, Center
Lever Assembly, Long
Hook Assembly, Short

1
4
2
1
1
1
2



20

JJ.. SSPPIIDDEERR  AASSSSEEMMBBLLYY    --      22112266

REF PART NO. DESCRIPTION QTY

1
2
3
4
5
6
7
8
9
10
11
12

N.S. *
13

119084 00A
080288 00A
029871 00A
R00433 050
080292 00A
080274 00A
080276 00A
080275 00A
R00440 00A
R00799 050
R01539 050
080273 00A
004440 00A
102689 00A

Rod, Column
Plate, Column
Screw, 5/16 - 18
Nut, 5/16
Brace Assembly, Bent
Spider, R.H.
Brace - Straight
Brace - Bent
Lockwasher, 3/8
Screw, 3/8 - 16
Nut, 3/8 - 16
Spider, L.H.
Bearing
Bubble, Level

2
2
2
4
1
1
2
1
6
6
6
4
4
1

* NOT SHOWN



21

KK.. MMAAIINN  LLEEVVEERRSS,,    WWHHEEEELLSS      --      22112266

REF PART NO. DESCRIPTION QTY

1
2
3
4
5
6
7
8
9
10
11
12
13

080278 00A
080285 00A
080271 00A
R00989 050
R01459 050
R01556 050
000588 00A
116568 00A
080251 00A
080280 00A
080261 00A

B080258 00A
080282 00A

Hook Assembly - Long
Support, Fulcrum Hook
Lever Assembly - Short
Screw, 1/2-13 x 3-1/4
Nut 1/2-13
Washer - 1/2
Lockwasher 1/2
Wheel
Base Assembly
Hook Assembly - Short
Pivot
Lever Assembly - Long
Loop Assembly - Center

2
4
1
4
4
8
4
4
1
2
10
1
1



22

LL.. NNOOSSEE  IIRROONN      --      22002266  //  22112266

REF PART NO. DESCRIPTION QTY

1
2
3
4
5

000043 00A
R00440 00A
R02813 00A
R03009 00A

B080267 00A

Nut, 3/8
Lockwasher, 3/8
Nut, 1/4-20
Screw, 1/4-20
Nose Iron Assembly

2
2
2
1
1


	IX.	PARTS CATALOG
	A.	FRONT COVER  (PLASTIC ENCLOSURE)
	B.	MISCELLANEOUS HARDWARE
	C.	PCB AND MOUNTING HARDWARE
	D.	TRANSFORMER AND HARNESS ASSEMBLY
	E.	TOP COVER AND PLATFORM   -   2026
	F.	TOP COVER AND PLATFORM   -   2126
	G.	LOAD CELL AND STEELYARD
	H.	PLATFORM SUPPORT SPIDER   -   2026
	I.	BASE AND LEVERS   -    2026
	J.	SPIDER ASSEMBLY  -   2126
	K.	MAIN LEVERS,  WHEELS   -   2126
	L.	NOSE IRON   -   2026 / 2126


